«” RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
$ e FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Annex A: DTS (6 dB) Bandwidth
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sy RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F

- FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);

Security Level:

HUAWE!  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public
1 Result Table
EUT Conf. DTS (6 dB) Bandwidth [MHZz] Verdict
TX-B 1.615 Pass
TX-M 1.655 Pass
TX-T 1.62 Pass
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F

FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);

Security Level:

HUAWE!  IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT 12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

2 Test Plot

2.1 TX-B

Agilent Spectrum Amlyzer Swept SA

.Center Freq 2. 40500000 GHz

SEMSE:INT ALIGN ALTO

05:18:51PM Sep 26, 2013

PNO: Wide -—»— Trig:Free Run
IFGain:Low Atten: 10 dB

Avg Type: Log-Pwr
Avg|Hold: 1500/1500

10 dBldiv
Lo

Ref Offset21.9 dB
Ref 20.00 dBm

Stop 2.408750 GHz
Sweep 1.00 ms (1501 pts)

MKR MODE| TRC SCL

i N [1]f] 2. 405 220 GHz 2, 819 =X

FUNCTION FUMCTION %IDTH

FUMCTION YaLUE

A N 11 f]  540A166GHz|  91%dBm [ [
s INEENES 2405770GHz|  seesdgm | [ ]
4 T
5
6
7
8
9
10
11
o/ | —— | — | — — —— |
IMSG STATUS
2.2 TX-M
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

S0 | | SENSE:INT ALIGH ALUTO
Avg Type: Log-Pwr
PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500
IFGain:Low Atten: 8 dB

Ref Offset22.02 dB
Ref 20.00 dBm

Stop 2.443750 GHz
Sweep 1.00 ms (1501 pts)

MKR MODE| TRC SCL FUNCTION FUMCTION %IDTH FUMCTION YaLUE

i N [1]f] 2. 440 215 GHz 3. T42 =X
y)d N [1[f[] 2439150 GHz] 977dBM [ 0 0000000000000 |
| f | 2.440 805 GHz N 2 1= Y I
- r 0000000 ]
|

IMSG STATUS
2.3 TX-T
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sm RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F
~r

FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Security Level:

- .
HUAWE!  IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

[ RL | | | | SEMSE:EXT ALIGHN AUTOD

Avg Type: Log-Pwr
PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500
IFGain:Low Atten: 8 dB

Ref Offset22.2 dB
Ref 20.00 dBm

MKR MODE| TRC SCL

"
1 INHENEA 2475 245 GHz -4.370 dBm
pl N [1 ] F | 2474185 GHz -10.593 dBm
2.475 805 GHz -10.383 dBm

hs FUNCTION FUMCTION %IDTH FUMCTION YaLUE

I 000000 |
I ]
3 I ]
4 ] |
5 ] ]
6 ] ]
7 ] |
8 ] ]
9 ] ]
10 ] I
1 I |
12 I |
IMSG STATUS
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Q” RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
$ e FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Annex B: Occupied Bandwidth
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sy RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F

- FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);

Security Level:

HUAWE!  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public
1 Result Table
EUT Conf. Occupied Bandwidth [MHZ] Verdict
TX-B 2.67019 Pass
TX-M 2.65497 Pass
TX-T 2.6345 Pass
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

2 Test Plot

2.1 TX-B

Agilent Spectrum Analyzer - Occupied BW

SR SEMSE:INT BLIGHN AUTD 09:32;56 &M Sep 27, 2013

Center Freq 2.405000000 GHz Center Freq: 2.405000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Held: 1500/1500

#IFGain:Low #Atten: 6 dB Radio Device: BTS

Ref Offset21.9 dB
Ref 30.00 dBm

Center Freq
2.405000000 GHz

CF Step

1.250000 MHz
Center 2.405 GHz Span 12.5 MHz [\t Man

Res BW 120 kHz VBW 1.2 MHz Sweep 2.6 ms [P

Occupied Bandwidth Total Power . Freq Offset

2.6702 MHz e

Transmit Freq Error -19.014 kHz OBW Power 99.00 %
x dB Bandwidth 5.014 MHz x dB -26.00 dB

IMSG STATUS

2.2 TX-M
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F
FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);
HUAWEI IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F)

Security Level:
Public

Agilent Spectrum Analyzer - Occupied BW
S SEMSE:INT BLIGHN AUTD 05:55; 16 PM Sen 26, 2013

Center Freq 2.440000000 GHz Center Freq: 2.440000000 GHz Radio Std: None
—»— Trig:Free Run Avg|Held: 1500/1500

#IEGain:Low #Atten: 6 dB Radio Device: BTS

Ref Offset22.02 dB
Ref 30.00 dBm

Frequency

Center Freq
2.440000000 GHz

CF Step
1.250000 MHz
Center 2.44 GHz Span 12.5 MHz Man
Res BW 120 kHz VBW 1.2 MHz Sweep 2.6 ms
Occupied Bandwidth Total Power -0.40 dBm Freq Offset
oH
2.6550 MHz -
Transmit Freq Error -28.300 kH=z OBW Power 99.00 %
x dB Bandwidth 5.016 MHz x dB -26.00 dB
MSG STATUS
2.3 TX-T
Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 9 of 147

Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Occupied BW
S SEMSE:EXT BLIGHN AUTD 01:268:43 PM Oct 20, 2013

Center Freq 2.475000000 GHz Center Freq: 2.475000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Held: 1500/1500
#IFGain:Low #Atten: 6 dB Radio Device:BTS

Ref Offset22.2 dB
Ref 30.00 dBm

Center Freq
2.475000000 GHz

CF Step

1.250000 MHz
Center 2475 GHz Span 12.5 MHz [\ Man
Res BW 120 kHz VBW 1.2 MHz Sweep 2.6 ms

Occupied Bandwidth Total Power -2.32 dBm Freq Offset
2.6345 MHz i

Transmit Freq Error -13.909 kHz OBW Power 99.00 %
x dB Bandwidth 5.050 MHz x dB -26.00 dB

IMSG STATUS
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F : .
% [CCID: QISEBAT? (for eBat-2), QISEBATI2 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F): Security Level:
WEI  IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

S

Annex C: Maximum Peak Conducted
Output Power
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sy RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F

- FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);

Security Level:

HUAWE!  IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public
1 Result Table
EUT Conf. Maximum Peak Conducted Output Power [dBm] Verdict
TX-B 1.9 Pass
TX-M 1.28 Pass
TX-T 0.36 Pass
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

2 Test Plot

2.1 TX-B

Agilent Spectrum Analyzer - Swept SA

|s0Q | SEMSE:INT ALIGN ALTO 053:19:01PM Sep 26, 2013

Center req 2.404962500 GHz _ Avg Type: RMS
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 15001500

IFGain:Low Atten: 20 dB

Mkr1 2.404 963 GHz
Ref Offset21.9 dB
10 dBidiv R;f 35.eoo dBm Band Power 1.897 dBm

FUMCTION %IDTH FUMCTION YaLUE

1.615 MHz 1.897 dBm
|
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);
HUAWE!

Agilent Spectrum Analyzer - Swept SA

[Esnici e | SEMSE:INT ALIGN ALTO

IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F)

Security Level:
Public

Avg Type: RMS

Trig: Free Run Avg|Hold: 15001500

PNO: Fast -»—

IFGain:Low Atten: 18 dB

Ref Offset22.02 dB
Ref 30.00 dBm

MKkr1 2.439 978 GHz

Band Power 1.282 dBm

MKR MODE| TRC SCL

N N [1]f] 2, 439 978 GHz -1 093 dBm| Ba

FUMCTION %IDTH

FUMCTION YaLUE

1.655 MHz 1.282 dBm
|

a4 [ [ [ ]
s ! [  rr  °rr -+
4N
s Il ]
] |
7 IR
s Il
el |
10 I
11 N
12 I
IMSG STATUS
2.3 TX-T
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B0 | | SEMSE:EXT ALIGHN AUTOD
Avg Type: RMS
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 15001500
IFGain:Low Atten: 18 dB

Mkr1 2.474 995 00 GHz
E;ffo:;f;_e&gzdzlaﬁ Band Power 0.357 dBm

MKR MODE TRC| SCL FUMCTION FUMCTION wIDTH FUMCTIOM WaLIJE
1 IIIII- Baric 1,620 MHz
a9 ! -
3 N
4 IR
s Il
¢ I
d |
s I
o Il
10 I
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RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F : .
% [CCID: QISEBAT? (for eBat-2), QISEBATI2 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F): Security Level:
WEI  IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

S

Annex D: Maximum Power Spectral
Density Level
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sy RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F

FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F);

Security Level:

HT;AWGI IC: 6369A-EBAT2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public
1 Result Table
EUT Conf. Maximum Power Spectral Density Level [dBm] Verdict
TX-B -6.44 Pass
TX-M -6.94 Pass
TX-T -8.06 Pass
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

2 Test Plot

2.1 TX-B

Agilent Spectrum Analyzer - Swept SA
[ RL RF S0 | | SENSE:INT ALIGHN AUTOD 05:19:16PM Sep 26, 2013
Center Freq 2.404962500 GHz . Avg Type: Log-Pwr

PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500

IFGain:Low Atten: 10 dB

Ref Offset 219 dB Mkr1 2.404 874 GHz

E?: dBidiv  Ref 20.00 dBm -6.443 dBm

Start 2.403751 GHz Stop 2.406174 GHz
#Res BW 30 kHz #VBW 100 kHz Sweep 2.56 ms (601 pts)

IMSG STATUS

2.2 TX-M
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA
i kL RF [0 aC | | SEMSE:INT ALIGN AUTO 05:37:46PM Sep 26, 2013
Center Freq 2.439977500 GHz . Avg Type: Log-Pwr

PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500

IFGain:Low Atten: 8 dB

Ref Offset 22.02 dB Mkr1 2.439 862 GHz

E%gB.idi\r Ref 20.00 dBm -6.937 dBm

100

L

T T
T
I
e
B
T
T
T
I
T

1
A

R
ﬂ

IENEAR

Start 2.438736 GHz Stop 2.441219 GHz
#Res BW 30 kHz #VBW 100 kHz Sweep 2.64 ms (601 pts)
E STATUS

2.3 TX-T
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT? (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE! IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA
[ RL RF B0 | | SEMSE:EXT ALIGHN AUTOD 01:12:115PM Oct 30, 2013
Center Freq 2.474995000 GHz . Avg Type: Log-Pwr '
PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500
IFGain:Low Atten: 8 dB

Ref Offset 22.2 dB Mkr1 2.474 881 60 GHz

E%gB.idi\r Ref 20.00 dBm -8.058 dBm

100

1500

NENEAY

Start 2.473780 GHz Stop 2.476210 GHz
#Res BW 30 kHz #VBW 100 kHz Sweep 2.60 ms (601 pts)
E STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAwel IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Annex E: Unwanted Emissions into
Non-Restricted Frequency Bands
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWEI IC: 6369A-EBAT?2 (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

In this Annex, the “Pref”, which is used as the reference level, refers to the peak power level in any 100 kHz
bandwidth within the fundamental emission, the “Puw” referrers to the maximum emission power in 100
kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated, a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x Ig(100
[kHz]/narrower RBW [kHz]). As to this Annex, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCF is 10 dB for the frequency 150
kHz to 30 MHz.

In the result table, the “< Limit” denotes that “The Puw [dBm] is less than Pref [dBm] — 20 [dB], see test
plots for detailed”.

1 Result Table

EUT Conf. Pref [dBm] Puw [dBm] Verdict
TX-B -3.02 < Limit Pass

TX-M -3.65 < Limit Pass

TX-T -4.41 < Limit Pass
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"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F : .
§ é FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Security Level:
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

2 Test Plot
2.1 TX-B

2.1.1 Pref

Agilent Spectrum Analyzer - Swept SA

[ RL RF S0 | | SENSE:INT ALIGHN AUTOD

Center Freq 2.404962500 GHz . Avg Type: Log-Pwr
PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500
IFGain:Low Atten: 10 dB

Ref Offset21.9 dB Mkr1 2.405 205 GHz

E%gB.idi\r Ref 20.00 dBm -3.019 dBm

Start 2.403751 GHz Stop 2.406174 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (601 pts)

IMSG STATUS

2.1.2 Puw
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SEMSE:INT BLIGHN AUTD 05:19:41 PM Sen 26, 2013 £
Center Freq 79.500 kHz Avg Type: Log-Pwr - L
PNO: Wide —»— Ttig: Free Run Avg|Held: 50150

#Atten: 6 dB o7 G
Mkr1 9.235 kHz Auto Tune
Ref -4.00 dBm -53.513 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (601 pts)

= sTaTUs { DC Coupled
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT E e e ] SEMSE:INT BLIGN AUTO 05:20:00 PM Sep 26, 2013 =
Center Freq 15. 0?5000 MHz Avg Type: Log-Pwr : LHUECY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB

PASS IFGain:Low

Mkr1 150 kHz Auto Tune
Ref 10.00 dBm -43.248 dBm

Tracg 1 Pass
Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (3001 pts)

= sTATUS 1 DC Coupled
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SEMSE:INT BLIGHN AUTD 05:20:09 PM Sen 26, 2013 £
Center Freq 430.000000 MHz Avg Type: Log-Pwr : LHUECY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

IFGain:Low #Atten: 20 dB

Mkr1 192.0 MHz Auto Tune
-46.815 dBm

Center Freq
430.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
§30.000000 MHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 830.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:20:18 PM Sep 26, 2013 o
Center Freq 1.230000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 1.488 9 GHz |
Ref 10. 48.169 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
1.230000000 GHz

StartFreq
§30.000000 MHz

Stop Freq
1.630000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 830.0 MHz Stop 1.6300 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 052026 PM Sep 26, 2013 o
Center Freq 1.965000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 1.870 8 GHz Auto Tune
-46.030 dBm

PASS IFGain:Low

Center Freq
1.965000000 GHz

StartFreq
1.630000000 GHz

Stop Freq
2.300000000 GHz

CF Step
67.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 1.6300 GHz Stop 2.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 64.3 ms (6701 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT Ee e e ] SENSE:INT. ALIGN AUTO 05:20:39 PM Sep 26, 2013 e
Center Freq 2.400000000 GHz Avg Type: Log-Pwr : Hu=ney
PNO: Fast —»— Trig:Free Run Avg|Hold: 300/300

#Atten: 20 dB cer S

Mkr1 2.404 45 GHz Auto Tune
-3.279 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

2.400000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.500000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.3000 GHz Stop 2.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 19.2 ms (4001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:20:48 PM Sep 26, 2013 e
Center Freq 2.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 3.176 3 GHz Auto Tune
Ref 10.00 dB 46.075 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
2.900000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
3.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.5000 GHz Stop 3.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:21:00 PM Sep 26, 2013 o
Center Freq 3.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 3.415 9 GHz Auto Tune
Ref 10.00 dBm -45.712 dBm
Trage| 1 Pass

PASS IFGain:Low

Center Freq
3.700000000 GHz

StartFreq
3.300000000 GHz

Stop Freq
4.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 3.3000 GHz Stop 4.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SERSE:INT ALIGNAUTO 05:21:11 PM Sep 26, 2013 e
Center Freq 4.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 4.863 7 GHz Auto Tune
-45.616 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

4.500000000 GHz

StartFreq
4.100000000 GHz

Stop Freq
4.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 4.1000 GHz Stop 4.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:21:22 PM Sep 26, 2013 o
Center Freq 5.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 5.675 1 GHz Auto Tune
-45.244 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

5.300000000 GHz

StartFreq
4.900000000 GHz

Stop Freq
5.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 4.9000 GHz Stop 5.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:21:33 PM Sep 26, 2013 o
Center Freq 6.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 6.328 0 GHz Auto Tune
Ref 10.00 dBm 43.930 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
6.100000000 GHz

StartFreq
5.700000000 GHz

Stop Freq
6.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 5.7000 GHz Stop 6.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:21:45 PM Sep 26, 2013 e
Center Freq 6.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 7.213 § GHz Auto Tune
Ref 10.00 dBm 43.504 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
6.900000000 GHz

StartFreq
6.500000000 GHz

Stop Freq
7.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 6.5000 GHz Stop 7.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:21:56 PM Sep 26, 2013 o
Center Freq 7.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 7.689 3 GHz Auto Tune
-44.531 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

7.700000000 GHz

StartFreq
7.300000000 GHz

Stop Freq
8.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 7.3000 GHz Stop 8.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:22:07 PM Sep 26, 2013 o
Center Freq 8.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 8.250 4 GHz Auto Tune
-45.082 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

8.500000000 GHz

StartFreq
8.100000000 GHz

Stop Freq
8.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 8.1000 GHz Stop 8.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:22:19PM Sep 26, 2013 o
Center Freq 9.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 9.226 5§ GHz Auto Tune
-44.706 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

9.300000000 GHz

StartFreq
8.900000000 GHz

Stop Freq
9.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 8.9000 GHz Stop 9.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:22:31 PM Sep 26, 2013 e
Center Freq 10.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 10.411 6 GHz Auto Tune
Ref 10.00 dBm -43.595 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
10.100000000 GHz

StartFreq
9.700000000 GHz

Stop Freq
10.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 9.7000 GHz Stop 10.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:22:43 PM Sep 26, 2013 e
Center Freq 10.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 10.601 2 GHz Auto Tune
-43.536 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

10.900000000 GHz

StartFreq
10.500000000 GHz

Stop Freq
11.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 10.5000 GHz Stop 11.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:22:55 PM Sep 26, 2013 e
Center Freq 11.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 11.983 8 GHz Auto Tune
-42.326 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
11.700000000 GHz

StartFreq
11.300000000 GHz

Stop Freq
12.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 11.3000 GHz Stop 12.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:23:07 PM Sep 26, 2013 e
Center Freq 12.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 12.711 5 GHz Auto Tune
-41.831 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

12.500000000 GHz

StartFreq
12.100000000 GHz

Stop Freq
12.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 12.1000 GHz Stop 12.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:23:20 PM Sep 26, 2013 e
Center Freq 13.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 13.698 5 GHz Auto Tune
Ref 10.00 dBm -40.823 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
13.300000000 GHz

StartFreq
12.900000000 GHz

Stop Freq
13.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 12.9000 GHz Stop 13.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:23:32 PM Sep 26, 2013 e
Center Freq 14.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 13.991 0 GHz Auto Tune
Ref 10.00 dBm 41.112 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
14.100000000 GHz

StartFreq
13.700000000 GHz

Stop Freq

: 1 14.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 13.7000 GHz Stop 14.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT e CORREC SEMSE:INT BLIGH AUTO 05:23:44 PM Sep 26, 2013 o
Center Freq 14.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKkr1 15.249 6 GHz Auto Tune
Ref 10.00 dBm -39.597 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
14.900000000 GHz

StartFreq
14.500000000 GHz

Stop Freq
15.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 14.5000 GHz Stop 15.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:23:56 PM Sep 26, 2013 e
Center Freq 15.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 15.432 9 GHz Auto Tune
-39.004 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

15.700000000 GHz

StartFreq
15.300000000 GHz

Stop Freq
16.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 15.3000 GHz Stop 16.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:24:09 PM Sep 26, 2013 e
Center Freq 16.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 16.571 8 GHz Auto Tune
-37.038 dBm

IFGain:Low

Trace 1 Pags
Center Freq

16.500000000 GHz

StartFreq
16.100000000 GHz

Stop Freq
16.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 16.1000 GHz Stop 16.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:24:23 PM Sep 26, 2013 e
Center Freq 17.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKkr1 16.946 8 GHz Auto Tune
Ref 10.00 dBm -37.502 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
17.300000000 GHz

StartFreq
16.900000000 GHz

Stop Freq
17.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 16.9000 GHz Stop 17.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:24:36 PM Sep 26, 2013 e
Center Freq 18.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 18.364 8 GHz Auto Tune
-38.254 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

18.100000000 GHz

StartFreq
17.700000000 GHz

Stop Freq
18.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 17.7000 GHz Stop 18.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

A e SENSE:INT ALIGN AUTO 05:24:49 PM Sen 26, 2013 e
Center Freq 18.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 18.916 6 GHz Auto Tune
-36.448 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
18.900000000 GHz

StartFreq
18.500000000 GHz

Stop Freq
19.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 18.5000 GHz Stop 19.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:25:02 PM Sep 26, 2013 e
Center Freq 19.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 19.438 2 GHz Auto Tune
-36.705 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
19.700000000 GHz

StartFreq
19.300000000 GHz

1 Stop Freq
! ' | 20.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 19.3000 GHz Stop 20.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:25:15 PM Sep 26, 2013 e
Center Freq 20.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB oer R
Mkr1 20.891 6 GHz Auto Tune
-35.592 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
20.500000000 GHz

StartFreq
20.100000000 GHz

Stop Freq
20.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 20.1000 GHz Stop 20.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:25:29 PM Sep 26, 2013 e
Center Freq 21.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 21.033 9 GHz Auto Tune
-34.420 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

21.300000000 GHz

StartFreq
20.900000000 GHz

Stop Freq
21.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 20.9000 GHz Stop 21.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:25:43 PM Sep 26, 2013 e
Center Freq 22.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 21.770 7 GHz Auto Tune
Ref 10.00 dBm -33.344 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
22.100000000 GHz

StartFreq
21.700000000 GHz

Stop Freq
22.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 21.7000 GHz Stop 22.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:25:57 PM Sep 26, 2013 e
Center Freq 22.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 23.279 6 GHz Auto Tune
-32.439 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

22.900000000 GHz

StartFreq
225600000000 GHz

Stop Freq
23.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 22.5000 GHz Stop 23.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:26:11 PM Sep 26, 2013 e
Center Freq 23.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKkr1 24.075 6 GHz Auto Tune
Ref 10.00 dBm -31.537 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
23.700000000 GHz

StartFreq
23.300000000 GHz

Stop Freq
24.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 23.3000 GHz Stop 24.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:26:25 PM Sep 26, 2013 e
Center Freq 24.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 24.733 4 GHz Auto Tune
Ref 10.00 dBm -30.203 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
24.500000000 GHz

StartFreq
24.100000000 GHz

Stop Freq
24.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 24.1000 GHz Stop 24.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:26:39 PM Sep 26, 2013 e
Center Freq 25.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
MKkr1 25.608 6 GHz Auto Tune
Ref 10.00 dBm 28 415 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
25.300000000 GHz

StartFreq
24.900000000 GHz

1
m Slopkieq

25.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 24.9000 GHz Stop 25.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:26:54 PM Sep 26, 2013 e
Center Freq 26.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 26.070 4 GHz Auto Tune
Ref 10.00 dBm 28.526 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
26.100000000 GHz

StartFreq
25.700000000 GHz

e B S S e S S —
WWMWMWWMW StopFreq

26.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 25.7000 GHz Stop 26.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

2.2 TX-M

2.2.1 Pref
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"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F : .
§ é FCC ID: QISEBAT2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Security Level:
HUAWE!  IC: 6369A-EBAT? (for eBat-2), 6369A-EBAT12 (for eBat-12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA
RL RF S0 | | SENSE:INT ALIGHN AUTOD 05:37:57 PM Sep 26, 2013

Center Freq 2.439977500 GHz . Avg Type: Log-Pwr
PNO: Wide -—»— Trig:Free Run Avg|Hold: 15001500

IFGain:Low Atten: 8 dB

Mkr1 2.439 696 GHz
Ref Offset 22.02 dB
10 dBidiv Rgf Zg.eoo dBm -3.646 dBm

Start 2.438736 GHz Stop 2.441219 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.00 ms (601 pts)
E STATUS

222 Puw
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SEMSE:INT BLIGHN AUTD 05:38:11 PM Sen 26, 2013 £
Center Freq 79.500 kHz Avg Type: Log-Pwr - L
PNO: Wide —»— Ttig: Free Run Avg|Held: 50150

#Atten: 6 dB o7 G
Mkr1 11.585 kHz Auto Tune
Ref -4.00 dBm -51.970 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 3.0 kHz Sweep 135 ms (601 pts)

= sTaTUs { DC Coupled
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT E e e ] SEMSE:INT BLIGN AUTO 05:38:30 PM Sep 26, 2013 =
Center Freq 15. 0?5000 MHz Avg Type: Log-Pwr : LHUECY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB

PASS IFGain:Low

Mkr1 150 kHz Auto Tune
Ref 10.00 dBm -42.266 dBm

Tracg 1 Pass
Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (3001 pts)

= sTATUS 1 DC Coupled
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

SEMSE:INT BLIGHN AUTD 053829 PM Sen 26, 2013 £
Center Freq 430.000000 MHz Avg Type: Log-Pwr : LHUECY
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 64.0 MHz |[EEECCRULY
 Ref 1000 dBm '47.410 dBm

Trade 1 Pass

PASS IFGain:Low

Center Freq
430.000000 MHz

StartFreq
30.000000 MHz

Stop Freq
§30.000000 MHz

CF Step
Auto Man

Freq Offset
0 Hz

Start 30.0 MHz Stop 830.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:38:48 PM Sep 26, 2013 e
Center Freq 1.230000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 1.627 5 GHz |
Ref 10. 48.917 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
1.230000000 GHz

StartFreq
§30.000000 MHz

Stop Freq
1.630000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 830.0 MHz Stop 1.6300 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:38:57 PM Sep 26, 2013 o
Center Freq 1.965000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 1.870 8 GHz Auto Tune
-46.107 dBm

PASS IFGain:Low

Center Freq
1.965000000 GHz

StartFreq
1.630000000 GHz

Stop Freq
2.300000000 GHz

CF Step
67.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 1.6300 GHz Stop 2.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 64.3 ms (6701 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

BT Ee e e ] SENSE:INT. ALIGN AUTO 05:39:10 PM Sep 26, 2013 e
Center Freq 2.400000000 GHz Avg Type: Log-Pwr : Hu=ney
PNO: Fast —»— Trig:Free Run Avg|Hold: 300/300

#Atten: 20 dB cer S

Mkr1 2.439 45 GHz Auto Tune
-4.083 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

2.400000000 GHz

StartFreq
2.300000000 GHz

Stop Freq
2.500000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.3000 GHz Stop 2.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 19.2 ms (4001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:39:19PM Sep 26, 2013 o
Center Freq 2.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 3.150 7 GHz Auto Tune
Ref 10.00 dB 46.081 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
2.900000000 GHz

StartFreq
2.500000000 GHz

Stop Freq
3.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 2.5000 GHz Stop 3.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05:32:31 PM Sep 26, 2013 o
Center Freq 3.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 3.640 7 GHz Auto Tune
Ref 10.00 dBm 45.032 dBm

Trage| 1 Pass

PASS IFGain:Low

Center Freq
3.700000000 GHz

StartFreq
3.300000000 GHz

Stop Freq
4.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 3.3000 GHz Stop 4.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

ST CORREC SEMSE:INT BLIGH AUTO 05:39:42 PM Sep 26, 2013 o
Center Freq 4.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 4.814 3 GHz Auto Tune
-45.136 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

4.500000000 GHz

StartFreq
4.100000000 GHz

Stop Freq
4.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 4.1000 GHz Stop 4.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

. 8o CORREC SEMSE:INT BLIGN AUTD 05,3953 PM Sep 26, 2013 o
Center Freq 5.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 5.306 9 GHz Auto Tune
-44.010 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

5.300000000 GHz

StartFreq
4.900000000 GHz

Stop Freq
5.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 4.9000 GHz Stop 5.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:40:04 PM Sep 26, 2013 e
Center Freq 6.100000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S
Mkr1 6.202 9 GHz Auto Tune
Ref 10.00 dBm -44.411 dBm
Trace 1 Pass

PASS IFGain:Low

Center Freq
6.100000000 GHz

StartFreq
5.700000000 GHz

Stop Freq
6.500000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 5.7000 GHz Stop 6.5000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:40:15 PM Sep 26, 2013 e
Center Freq 6.900000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 6.941 6 GHz Auto Tune
Ref 10.00 dBm 44,083 dBm

Trace 1 Pass

PASS IFGain:Low

Center Freq
6.900000000 GHz

StartFreq
6.500000000 GHz

Stop Freq
7.300000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 6.5000 GHz Stop 7.3000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:40:26 PM Sep 26, 2013 e
Center Freq 7.700000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 7.318 6 GHz Auto Tune
-43.852 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

7.700000000 GHz

StartFreq
7.300000000 GHz

Stop Freq
8.100000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 7.3000 GHz Stop 8.1000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)

IMSG STATUS

Report No: SYBH(R)01075232EB-2 Huawei Proprietary and Confidential Page 73 of 147
Copyright © Huawei Technologies Co., Ltd.



\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:40:37 PM Sep 26, 2013 e
Center Freq 8.500000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 8.202 2 GHz Auto Tune
-45.136 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

8.500000000 GHz

StartFreq
8.100000000 GHz

Stop Freq
8.900000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 8.1000 GHz Stop 8.9000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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\"’ RF Test Report of eBat-2, eBat-12, eBox-G, eBox-F Security Level:
FCC ID: QISEBAT?2 (for eBat-2), QISEBAT12 (for eBat-12), QISEBOXG (for eBox-G), QISEBOXF (for eBox-F); Ity :
HUAWE!  IC 6360A EBAT2 (for eBat.2), 6369A EBAT12 (for eBat.12), 6369A-EBOXG (for eBox-G), 6369A-EBOXF (for eBox-F) Public

Agilent Spectrum Analyzer - Swept SA

B e e | EeReEe SERSE:INT ALIGNAUTO 05:40:49 PM Sep 26, 2013 e
Center Freq 9.300000000 GHz Avg Type: Log-Pwr : q y
PNO: Fast —»— Trig:Free Run Avg|Hold: 50/50

#Atten: 20 dB cer S

Mkr1 9.667 4 GHz Auto Tune
-44.560 dBm

PASS IFGain:Low

Trace 1 Pass
Center Freq

9.300000000 GHz

StartFreq
8.900000000 GHz

Stop Freq
9.700000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0 Hz

Start 8.9000 GHz Stop 9.7000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 76.8 ms (8001 pts)
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